



CONSUMER PRODUCTS SERVICES DIVISION

Page 1 of 2

**CERTIFICATE OF COMPLIANCE**  
**Certificat de Conformité**  
**Konformitätsbescheinigung**

CLIENT: CARPENTERS MANUFACTORY LIMITED  
CLIENT:  
KUNDE:

TEST REPORT NUMBER: (8520)020-0197      DATE OF ISSUANCE: FEBRUARY 24, 2020  
RAPPORT D'ESSAIS N° :      DATE DU CERTIFICAT :  
PRÜFBERICHTSNUMMER:      AUSSTELLUNGSDATUM:

SAMPLE REFERENCE NO: SEE ATTACHMENT      DATE RECEIVED: JANUARY 22, 2020  
REFERENCE DE L'ECHANTILLON:      DATE DE RECEPTION:  
PROBENREFERENZNUMMER:      EINGANGSDATUM:

ASSORTMENT NO.: N/A      CLIENT REFERENCE NO.: N/A  
NUMÉRO D'ASSORTIMENT:      NUMÉRO DE RÉFÉRENCE  
ARTIKELNUMMER:      CLIENT :  
      KUNDEN  
      REFERENZNUMMER:

SAMPLE DESCRIPTION: A. STEM WALL - 512 PIECE PEGS (8 COLOURS) SET I  
DESCRIPTION DE B. STEM WALL - 512 PIECE PEGS (6 COLOURS) SET II  
L'ECHANTILLON : C. STEM WALL 512 PIECE SCREWS (MIXED COLOURS)  
PROBENBESCHREIBUNG: D. STEM WALL 256 PIECE GEOMETRIC SHAPE PEGS (8 COLOURS) - PACK I  
E. STEM WALL 256 PIECE GEOMETRIC SHAPE PEGS (8 COLOURS) - PACK II  
F. STEM WALL 64 PIECE GEOMETRIC SHAPE PEGS (8 COLOURS) - PACK I  
G. STEM WALL 64 PIECE GEOMETRIC SHAPE PEGS (8 COLOURS) - PACK II  
H. STEM WALL 39 PIECE GEARS AND CHAIN SET  
I. STEM WALL - LACING PEGS AND ACCESSORIES

APPLIED STANDARDS: EN 71 PT.1-14+A1:2018 MECHANICAL HAZARDS (1-7)  
NORMES APPLIQUEES: EN 71 PT.2-11+A1:2014 FLAMMABILITY  
ANGEWANDTE STANDARDS: EN71-3:2013 HM+A3:2018  
EN71-3:2019 HEAVY METALS

Based on the test results and conclusions contained in the above mentioned test report, we consider that the tested sample complies with the above listed European standards.

Selon les résultats d'essais et les conclusions contenus dans le rapport d'essais mentionné ci-dessus, nous considérons que l'échantillon soumis aux essais est conforme aux exigences des normes européennes listées ci-dessus.

Basierend auf den Testergebnissen und Folgerungen in dem obigen Testreport erachten wir, dass das getestete Muster den oben erwähnten europäischen Standards entspricht.

BUREAU VERITAS SHENZHEN CO., LTD.

Hon Yin Kan  
Manager  
Toys And Juvenile Products Department

HK/kg

Bureau Veritas Shenzhen Co., Ltd  
1,2,3/F., Block A, 1,4,5/F., Block B, Minlida  
Industrial Building, Honghualing Industrial Park,  
Xili, Nanshan District, Shenzhen, Guangdong,  
China.  
Tel: 86-755-86185200 Fax: 86-755-86185206  
[www.bureauveritas.com/cps](http://www.bureauveritas.com/cps)

This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/and> is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

Bureau Veritas  
Consumer Products Services (UK)

Bureau Veritas  
Consumer Products Services (France)

Bureau Veritas  
Consumer Products Services (Germany)



**CERTIFICATE OF COMPLIANCE**  
**Certificat de Conformité**  
**Konformitätsbescheinigung**

---

Attachment:

SAMPLE REFERENCE NO: ME12746(ME14450,ME12920,ME14696,ME14702,ME14818,ME14825,ME13460,ME1  
REFERENCE DE 4467),  
L'ECHANTILLON: ME14450(ME12746,ME12920,ME14696,ME14702,ME14818,ME14825,ME13460,ME1  
PROBENREFERENZNUMMER: 4467),  
ME12920(ME12746,ME14450,ME14696,ME14702,ME14818,ME14825,ME13460,ME1  
4467),  
ME14696(ME12746,ME14450,ME12920,ME14702,ME14818,ME14825,ME13460,ME1  
4467),  
ME14702(ME12746,ME14450,ME12920,ME14696,ME14818,ME14825,ME13460,ME1  
4467),  
ME14818(ME12746,ME14450,ME12920,ME14696,ME14702,ME14825,ME13460,ME1  
4467),  
ME14825(ME12746,ME14450,ME12920,ME14696,ME14702,ME14818,ME13460,ME1  
4467),  
ME13460(ME12746,ME14450,ME12920,ME14696,ME14702,ME14818,ME14825,ME1  
4467),  
ME14467(ME12746,ME14450,ME12920,ME14696,ME14702,ME14818,ME14825,ME1  
3460)